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Intertek

FLAMMABILITY TEST REPORT

Report No.: LEI17030006006A Date Received: 31/01/17 Date Tested: 06/04/17 Date Issued: 06/04/17

Company Name & Address: STRYKER MEDICAL INTERNATIONAL
KAYSERI SERBEST BOLGESI 2. CAD.
NO: 17 KAYSERI

TURKEY
Contact Name: CEREN DEMIR
Sample Details
Reference No.: Qu-00726994
Order No.: 419115
Style No.: Mattress Flammability Testing
Batch No.: 4219-70025712-0003 - LOT1
Quality: 1
Colour: Blue
Supplier: Karsu Tekstil
Intended Use: Mattresses are for use as a rest or sleep surface for human adult patients in a
hospital setting
Quoted Fibre Composition: RIB KNIT-SPUN FR-RAYON
Retailer: Not stated
Buying Division: Not stated
Sample Description: Mattress comprising of:

White coloured knitted fabric with blue coloured coating
Grey coloured knitted fabric

White coloured polyurethane foam

Yellow coloured polyurethane foam

Grey coloured knitted fabric

White coloured knitted fabric with blue coloured coating

BS 7177: 2008 + Al: 2011 Specification for resistance to igm‘tinn of mattresses, mattress pads, divans and bed bases

Requirement
Clause 4 Performance requirements for resistance to ignition Medium Hazard PASS
Clause 5 Sampling and frequency of testing (as Annex A) See below N/A

Based on the results achieved the sample tested meets the performance requirements for resistance to ignition as detailed in the
Domestic use (Medium Hazard) category of Table 1 in Clause 4 of BS 7177: 2008 + Al: 2011
Please note: To claim compliance with Clause 5 (Sampling and frequency of testing) mattresses and their filling materials shall be
tested as detailed in the table below

Number of units produced per month More than 2400 Between 400 and 2400 Less than 400

Number of units tested | per month L per 2400 units I every 6 months

SHEMEN-OWEN ANDREW HALLETT CAROLE-SPOWART

Chentieal Technolosist (Flammability Team Leader)  (Elammability-Technician)
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FLAMMABILITY TEST REPORT

Test Specification

Test Method: BS EN 597-1: 1995 and BS EN 597-2: 1995 as required by
BS 7177: 2008 + Al: 2011 Low Hazard
Ignition Source: BS EN 597-1: 1995: Filterless cigarette.

BS EN 597-2: 1995: Butane Gas flowing at 45+2ml/min @ 25°C for 15£1 seconds

Conditioning

Prior to Testing: At least 16 hours in an atmosphere having a temperature of 23+2°C and a relative
humidity of 50+5%

At Time of Testing: Temperature between 15°C & 30°C. Relative humidity between 15% & 80%

Pre-treatment / Durability procedure
None
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FLAMMABILITY TEST REPORT

Test Results (Top of Mattress
BS EN 597-1: 1995 Smouldering cigarette

Test number / position 1 2
(Upper (Upper
surface of surface of
mattress) mattress)

Criterion of ignition
Smouldering Criteria

Unsafe escalating combustion No No

Test assembly consumed No No
Smoulders through thickness No No
Smoulders more than | hour No No

More than S0mm [rom source No No
Flaming criteria

Occurrence of flames No | No [
Comments

Flaming ceased it T
Sample glowing ceased 5 =

Smoke ceased < |7 Minutes < 18 Minutes
Extent of damage (mm) = 5

Width / Length i & = &
Result . Lo
(Ignition/Non Iznition) Non Ignition Non Ignition

The above test results relate only to the ignitability of the combination of the materials under the particular conditions of test: they are not
intended as a means of assessing the full potential fire hazard of the mattress, mattress pad or upholstered bed base in use.

BS EN 597-2:1995 (Match Equivalent).

Test number / position 1 2
(Upper (Upper
surface of surface of
mattress) mattress)

Criterion of ignition
Smouldering Criteria

Unsafe escalating combustion No No
Test assembly consumed No No
Smoulders through thickness No No
Smoulders more than 1 hour No No
More than 50mm from source No No
Flaming criteria

Test assembly consumed No No
Unsale escalating combustion No No
Burning mft?ugll thickness or to No No

the extremities

Flaming for more than 120 No No
seconds

Comments

Flaming ceased 0 Seconds 0 Seconds
Sample glow ceased - =
Smoke ceased 3 Seconds 3 Seconds
Extent of damage (mm)

Width / Length 19 t 17 D
Xegnlt Non Ignition | Non Ignition

(Ignition/Non Ignition)

The above test results relate only to the ignitability of the combination of the materials under the particular cenditions of test: they are not
intended as a means of assessing the full potential fire hazard of the mattress, mattress pad or upholstered bed base in use.
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Textiles and Apparel Solutions Centre
The Warehouse, Brewery Lane, Leigh
Lancashire, WN7 2RJ. Uniled Kingdom
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FLAMMABILITY TEST REPORT

Test Results (Bottom of Mattress)

BS EN 597-1: 1995 Smouldering cigarette

Test number / position 1 2
(Upper (Upper

surface of surface of
mattress) mattress)

Criterion of ignition

Smouldering Criteria

Unsale escalating combustion No No

Test assembly consumed No No

Smoulders through thickness No No

Smoulders more than 1 hour No No

More than 50mm from source No No

Flaming criteria

Occurrence of flames No No |

Comments

Flaming ceased

Sample glowing ceased

Smoke ceased

< 17 Minules

< 18 Minutes

Extent of damage (mm)
Width / Length

12 62

12 60

Result
(Ignition/Non Ignition)

Non Ignition

Non Ignition

The above test results relate only to the ignitability of the combination of the materials under the particular conditions of test: they are not
intended as a means of assessing the full potential fire hazard of the mattress, maitress pad or ipholstered bed base in use.

BS EN 597-2:1995 (Match Equivalent).

Test number / position 1 2
(Upper (Upper

surface of surface of
mattress) mattress)

Criterion of ignition

Smouldering Criteria

Unsafe escalating combustion No No

Test assembly consumed No No

Smoulders through thickness No No

Smoulders more than 1 hour No No

More than 50mm from source No No

Flaming criteria

Test assembly consumed No No

Unsale escalating combustion No No

Burning th'rc_)ugh thickness or to No No

the extremities

Flaming for more than 120 No N

seconds

Comments

Flaming ceased 0 Seconds 0 Seconds

Sample glow ceased - -

Smoke ceased 3 Seconds 3 Seconds

Extent of damage (mm)

Width / Length 15 0 15 i3

:};fll-iut:n n/Non Ignition) Non Ignition Non Ignition

The above test results relate only to the ignitability of the combination of the materials under the particular conditions of test: they are not
intended as a means of assessing the full potential fire hazard of the mattress, mattress pad or upholstered bed base in use.
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FLAMMABILITY TEST REPORT

Test Specification

Test Method: BS 6807: 2006 Clause 9: (Ignition source 5) as required by
BS 7177: 2008 + Al: 2011 Medium Hazard

Ignition Source: BS 6807: 2006 Source 5: Pine wood crib size 5

Pre-treatment / Durability procedure

None

Conditioning

Prior to testing: At least 16 hours in an atmosphere having a temperature of 23+2°C and a relative
humidity of 50+5%

At time of testing: Temperature between 10°C & 30°C. Relative humidity between 15% & 80%
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FLAMMABILITY TEST REPORT

Test Results

Ignition source 5 placed at position 5T (on top of the specimen)

Test Number 1 p/
Criterion of ignition

Smouldering Criteria

Unsafe escalating combustion No No
Test assembly consumed No No
Smoulders through thickness No No
Smoulders more than 1 hour No No
More than 100mm from source No No
Flaming criteria

Test assembly consumed No No
Burning through thickness or to the extremities No No
Flaming for more than 10 minutes No No
Flaming debris causing isolated floor fire No No

Comments

Flaming ceased 4 Minutes 27 Seconds 4 Minutes 17 Seconds
Smoke ceased 6 Minutes 12 Seconds 5 Minutes 41 Seconds
Extent of damage in mm (Length / Width) 130 135 126 128

Result (Ignition/Non Ignition)

Non Ignition

Non Ignition

The above test results relate only to the ignitability of the combination of the materials under the particular conditions of test: they are not
intended as a means of assessing the full potential fire hazard of the mattress, mattress pad or upholstered bed base in use.

Ignition source 5 placed at position 5T (below the specimen)

Test Number 1 2
Criterion of ignition

Smouldering Criteria

Unsale escalating combustion No No
Test assembly consumed No No
Smoulders through thickness No No
Smoulders more than 1 hour No No
More than 100mm from source No No
Flaming criteria

Test assembly consumed No No
Burning through thickness or to the extremities No No
Flaming for more than 10 minutes No No
Flaming debris causing isolated Moor fire No No

Comments

Flaming ceased 3 Minutes 24 Seconds 3 Minutes 14 Seconds
Smoke ceased 4 Minutes 21 Seconds 4 Minutes 12 Seconds
Extent of damage in mm (Length / Width) 245 167 245 260

Result (Ignition/Non Ignition)

Non Ignition

Non Ignition

The above test results relate only to the ignitability of the combination of the materials under the particular conditions of test: they are not
intended as a means of assessing the full potential fire hazard of the mattress, maitress pad or upholstered bed base in use.

Conclusions

The sample meets the requirements ol BS EN 597-1:1995 (Smouldering cigarelte) PASS.

The sample meets the requirements ol BS EN 597-2:1995 (Maich equivalent) PASS.

The sample meets the requirements of BS 6807: 2006 Clause 9 (Ignition source 5). PASS

The sample meets the flammability performance requirements of BS 7177: 2008 + Al: 2011 Medium Hazard. PASS.

This report is made solely on the basis of your instructions and/or information and materials supplicd by you. It is not intended to be a recommendation for any particular
course of action. Intertek does not accept a duty of care or any other responsibility to any person other than the Client in respect of this report and only accepts liability to
the Client insofar as is expressly contained in the terms and conditions governing Intertek’s provision of services to you. Intertek makes no warranties or representations
cither express or implied with respect to this report save as provided for in those terms and conditions. We have aimed to conduct the Review on a diligent and careful basis
and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute or otherwise, except in the event of our

gross negligence or willful misconduct.
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Intertek

Sprawozdanie nr:
LEI17030006006A

Data przyjecia: 31/01/17

Data badania: 06/04/17

Textiles and Apparel Solutions Centra
The V"ar'—!houqe Brewery Lane. Leigh

Lancashire, W
Krolestwo

Tel.: +44 (D)
Faks: +44 (0

IN7 2RJ. Zjednoczone

1942 265 700
} 1942 670 788

W, mtﬂr*ek com/consumergoods

SPRAWOZDANIE Z BADAN ZAPALNOSCI

Data wydania: 06/04/17

Nazwa/adres firmy

Osoba do kontaktu:

STRYKER MEDICAL INTERNATIONAL
KAYSERI SERBEST BOLGESI 2. CAD.

NO: 17 KAYSERI
TURCJA

CEREN DEMIR

Dane dotyczace priobki
Nr referencyjny:

Nr zamowienia:
Rodzaj:

Nr partii:
Jakosé:

Kolor:
Dostawca:
Przeznaczenie:

Cytowany sktad wlokien:

Sprzedawca detaliczny:
Dziat zakupow:
Opis probki:

Qu-00726994
419115

Badanie zapalnosci materaca
4219-70025712-0003 - LOT1

1
niebieski
Karsu Tekstil

Materace przeznaczone sa do stosowania w warunkach szpitalnych jako
p0w1erzchma do odpoczynku lub snu dla dorostych pacjentow
SPLOT SCIAGACZOWY, NIEPALNE, RAYON

Nie okreslono
Nie okreslono
Materac skiadajacy sie z:

Dzianiny w kolorze biatym z powloka w kolorze niebieskim

Dzianiny w kolorze szarym
Pianki poliuretanowej, biatej
Pianki poliuretanowej, z6ttej
Dzianiny w kolorze szarym

Dzianiny w kolorze bialym z powtoka w kolorze niebieskim

BS 7177: 2008 + A1: 2011 Wymagania dla materacy, kanap i podstaw lezysk dotyczace odpornosci na za alenie

Wymaganie

Rozdzial 4 Wymascania dotvczace odpornosei na zapalenje

Sredni poziom zagsrozenia

ZALICZONY

Rozdzial 5 Probkowanie i czestotliwosé badan (jako Zalacznik A)

Patrz ponizej

Nie dotyczy

Na podstawie uzyskanych wynikéw badana probka spetnia wymagania dotyczace odpornosci na zapalenie okreslone w Tabeli |
w kategorii Uzvtek domowv (Sredni poziom zagrozenia) w Rozdziale 4 normv BS 7177: 2008 + Al: 2011,

Uwaga: W celu stwierdzenia zgodnosci z Rozdziatem 5 (Probkowanie i czestotliwos¢ badan) materace i ich materiaty

wypelniajace nalezy bada¢ w sposob opisany w ponizszej tabeli

Liczba sztuk produkowanych w ciggu miesigca

Ponad 2400

0Od 400 do 2400

Ponizej 400

Liczba badanych sztuk

1 na miesiac

1 na 2400 sztuk

| co 6 miesiecy

Fechnologchemiezny)
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Textiles and Apparel Solutions Centre
The Warehouse. Brewery Lane, Leigh
Lancashire. WN7 2RJ. Zjednoczone
Krolestwo

Intertek

Tel.: +44 (0) 1942 265 700
Faks: +44 (D) 1942 670 738
www.intertek.com/consumergooads

SPRAWOZDANIE Z BADAN ZAPALNOSCI

Specyfikacja badania

Metoda badania: BS EN 597-1: 1995 i BS EN 597-2: 1995 zgodnie z wymaganiami okreslonymi
w normie BS 7177: 2008 + Al: 2011 Niski poziom zagrozenia
Zrédto zaptonu: BS EN 597-1: 1995: Papieros bez filtra.
BS EN 597-2: 1995: Butan - predko$¢ przeptywu 452 ml/min. przy 25°C przez 15+1 sek.
Kondycjonowanie
Przed badaniem: Co najmniej 16 godzin w otoczeniu o temperaturze 23+2°C i wilgotnosci wzglednej
50+5%
W trakcie badania: Temperatura od 15°C do 30°C. Wilgotno$¢ wzgledna od 15% do 80%

Obrobka wstepna / Procedura oceny trwalosci
Brak
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SPRAWOZDANIE Z BADAN ZAPALNOSCI

Wyniki badania (Wierzch materaca)

BS EN 597-1: 1995 Tlycy papieros

Numer préby / pozycja 1 2
(Gorna (Gérna
powierzchnia powierzchnia

materaca) materaca)

Kryterium zaplonu

Kryteria tlenia sie

Niebezpieczny zapton Nie Nie

Strawiony badany element Nie Nie

Tlenie si¢ welab Nie Nie

Tlenie si¢ diuzej niz | godzine Nie Nie

Dalej niz 50 mm od zrédia Nie Nie

Kryteria plomieni

Wystepowanie plomieni Nie Nie

Uwagi

Ustanie palenia si¢ plomieniem - 3

Ustanie Zarzenia sie probki - %

Ustanie wydzielania si¢ dymu < 17 minut < 18 minut

Rozm}'z}r uszkod'zt,:nia (mm) 12 60 12 50

dtugoéé/szerokosé

gi:;(t){n!Bmk zaplonu) Brak zaplonu Brak zaplonu

Powyzsze wyniki badan ednoszq si¢ jedvnie do zapalnosci kombinacji materiatéw w scisle okreslonveh warmnkach badania. Nie nalezy rozumiec
ich jako ocene pelnego polencjahi zagrozenia pozarowego zastosowanego materaca, podkladi materaca lub tapicerowanej ramy lézka.

BS EN 597-2:1995 (Réwnowainik zapalki).

Numer préby / pozycja 1 2
(Gérna (Gérna
powierzchnia powierzchnia

materaca) materaca)

Kryterium zaplonu

Kryteria tlenia sie

Niebezpieczny zaplon Nie Nie

Strawiony badany element Nie Nie

Tlenie sie weglab Nie Nie

Tlenie si¢ diuzej niz 1 godzing Nie Nie

Dalej niz 50 mm od Zrédla Nie Nie

Kryteria plomieni

Strawiony badany element Nie Nie

Niebezpieczny zaplon Nie Nie

Palemc_s'm wskro$ grubosci lub Nie Nie

do skrajow

Palenie si¢ plomieniem dluzej niz ; :

ke ; Nie Nie

Uwagi

Ustanie palenia sig plomieniem 0 sekund 0 sekund

Ustanie zarzenia sie probki - -

Ustanie wydzielania sie dymu 3 sekundy 3 sekundy

RDZ[]']I:E'H' uszkud;c':nia (mm) 19 1 17 13

dhugoéé/szerokosé

ggg}i‘nmmk zaplons) Brak zaplonu Brak zaplonu

Powyzsze wyniki badar odnoszq si¢ jedynie do zapalnosci kombinacji materialow w scisle okreslonych warunkach badania. Nie nale=y rozumieé
ich jako ocene pelnego potencjatu zagrozenia pozarowego zastosowanego materaca, podktadu materaca lub tapicerowanej ramy lézka.
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SPRAWOZDANIE Z BADAN ZAPALNOSCI

Wyniki badania (Spéd materaca)

BS EN 597-1: 1995 Tlacy papieros

(Zaplon/Brak zaplonu)

Brak zaplonu

Numer préby / pozycja 1 2
(Gorna (Goérna
powierzchnia powierzchnia
materaca) materaca)
Kryterium zaplonu
Kryteria tlenia sie
Niebezpieczny zapton Nie Nie
Strawiony badany element Nie Nie
Tlenie sie wglab Nie Nie
Tlenie sie dluzej niz | godzing Nie Nie
Dalej niz 50 mm od Zrédta Nie Nie
Kryteria plomieni
Wystepowanie plomieni Nie Nie
Uwagi
Ustanie palenia sie plomieniem . -
Ustanie Zarzenia sie probki = -
Ustanie wydzielania sie dymu < 17 minut < 18 minut
Rozmiar uszkodzenia (mm) 12 62 12 60
dhugoéé/szerokodé - - -
Wynik

Brak zaplonu

Powyzsze wyniki badaii odnoszq sig jedvnie do zapalnosci kombinacji materialéw w scisle okreslonych warunkach badania. Nie nalezv rozumie¢
ich jako ocene pelnego potencjalu zagrozenia pozarovwego astosowanego materaca, podkladu mareraca lub tapicerowane; ranw lozka.

BS EN 597-2:1995 (Rownowaznik zapalki).

Numer préby / pozycja 1 2
(Gérna (Gdérna
powierzchnia powierzchnia

materaca) materaca)

Kryterium zaplonu

Kryteria tlenia sie

Niebezpieczny zaplon Nie Nie

Strawiony badany element Nie Nie

Tlenie si¢ wglab Nie Nie

Tlenie si¢ dtuzej niz 1 godzine Nie Nie

Dalej niz 50 mm od Zrodla Nie Nie

Kryteria plomieni

Strawiony badany element Nie Nie

Niebezpieczny zaplon Nie Nie

Palefl'ie sig wskros$ grubosci lub do Nie Nie

skrajow

Palenie si¢ ptomieniem dluzej niz ; :

120 sekund . Hie Hin

Uwagi

Ustanie palenia sie plomieniem 0 sekund 0 sekund

Ustanie Zarzenia sie probki - -

Ustanie wydzielania sie dymu 3 sekundy 3 sekundy

Rozrn}':fr uszkodgx‘:nia (mm) 15 13 16 13

dlugosé/szerokosé

Wynik
(Zaplon/Brak zaplonu)

Brak zaplonu

Brak zaplonu

b= wyniki badan odnoszq sie jedynie do zapalnosci kombinacji materiatow w scisle okrestonych warunkach badania. Nie nalezy rozumiec ich Jako
ocene pelnego potencjalu zagrozenia pozarowega zastosowanego materaca, podkladu materaca lub tapicerowanej ramv lozka.
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Textiles and Apparel Solutions Centre
The Warehouse. Brawery Lane. Leigh

Intertek

Tel.: +44 (0) 1942 265 700
Faks: +44 (0) 1942 670 788
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SPRAWOZDANIE Z BADAN ZAPALNOSCI

Specyfikacja badania

Metoda badania: BS 6807: 2006 Rozdzial 9: (Zrodto zaptonu 5) zgodnie z wymaganiami okreslonymi w
’ normie BS 7177: 2008 + A1: 2011 Sredni poziom zagrozenia
Zrodlo zaptonu: BS 6807: 2006 Zrodlo 5: Drewno sosnowe - crib 5 - zapton o zwiekszonej intensywnosci

Obrébka wstepna / Procedura oceny trwalosci
Brak

Kondycjonowanie

Przed badaniem: Co najmniej 16 godzin w otoczeniu o temperaturze 23+2°C i wilgotnosci wzglednej
50+5%
W trakcie badania: Temperatura od 10°C do 30°C. Wilgotno$é wzgledna od 15% do 80%
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SPRAWOZDANIE Z BADAN ZAPALNOSCI

Wyniki badania

Zrodlo zaplonu 5 umieszczone w pozycji 5T (na gérze probki)

Numer proby 1 | 2
Kryterium zaplonu
Kryteria tlenia sie
Niebezpieczny zaplon rozszerzajacy sie Nie Nie
Strawiony badany element Nie Nie
Tlenie si¢ welab Nie Nie
Tlenie si¢ dtuzej niz 1 godzine Nie Nie
Dalej niz 100 mm od Zrddia zaplonu Nie Nie
Kryteria plomieni
Strawiony badany element Nie Nie
Palenie sie wskro$ grubosci lub do skrajow Nie Nie
Palenie si¢ dtuzej niz 10 minut Nie Nie
Odpadki palace sig plomieniem powodujace odizolowany Nie Nie
| poZar podiogi
Uwagi
Ustanie palenia sie plomieniem 4 minuty 27 sekund 4 minuty 17 sekund
Ustanie wydzielania sie dymu 6 minut 12 sekund 5 minut 41 sekund
Rozmiar uszkodzenia w mm (dlugosé/szerokosé) 130 135 126 128
Wynik (Zaplon/Brak zaplonu) Brak zaplonu Brak zaplonu
Powyzsze wyniki badan odnoszq sie jedynie do zapalnesci kombinacji materialow w scisle okresfonych warunkach badania. Nie nalezy rozumiec
ich jako ocene pelnego porencjatu —agrozenia pozarowego zastosowanego materaca, podktadu materaca lub tapicerowanej ramy l6zka.

Zrodlo zaplonu 5 umieszezone w pozyeji ST (pod prébks)

Numer proby 1 | 2

Kryterium zaplonu

Kryteria tlenia sie

Niebezpieczny zaplon rozszerzajacy sie Nie Nie

Strawiony badany element Nie Nie

Tlenie si¢ wglab Nie Nie

Tlenie si¢ diuzej niz | godzing Nie Nie

Dalej niz 100 mm od #rédia zaplonu Nie Nie

Kryteria plomieni

Strawiony badany element Nie Nie

Palenie si¢ wskro$ grubosci lub do skrajow Nie Nie

Palenie sie dluzej niz 10 minut Nie Nie

QOdpadki palace sig plomieniem powodujace odizolowany . ;

pozar podlogi Nie Hig

Uwagi

Ustanie palenia sie plomieniem 3 minuty 24 sekundy 3 minuty 14 sekund
Ustanie wydzielania sig dymu 4 minuty 21 sekund 4 minuty 12 sekund
Rozmiar uszkodzenia w mm (dlugo$é/szerokosc) 245 167 245 260
Wvynik (Zaplon/Brak zaplonu) Brak zaplonu Brak zaplonu

Powyzsze wyniki badai odnoszq si¢ jedvnie do apalnosci kombinacji materialow w scisle okreslonveh warunkach badania. Nie nalezy rozumieé
ich jako ocene pelnego potencialu —agrozenia pozarowego zastosowanego materaca, podkladu materaca lub tapicerowanej ramv l6zka.

%\r%;%;k;pelniu wymagania okreslone w normie BS EN 597-1:1995 (Tlacy papieros) ZALICZONY.

Prébka spelnia wymagania okreslone w normie BS EN 597-2:1995 (Rownowaznik zapalki) ZALICZONY.

Probka spelnia wymagania okreslone w normie BS 6807: 2006 Rozdzial 9 (Zrédto zaptonu 5). ZALICZONY
Prébka spelnia wymagania okreslone w normie BS 7177: 2008 + Al: 2011 $Sredni poziom zagrozenia, ZALICZONY

Niniejsze sprawozdanie zoslato sporzadzone wylacznie na podstawie Paristwa instrukeji i/lub dostarczonych przez Panstwa informacji i materialow. Nie stanowi ono zalecenia do
zadnego konkretnego dzialania. W odniesieniu do niniejszego sprawozdania firma Intertek nie przyjmuje na sicbie obowiazku dochowania starannosci ani Zadnej innej
odpowiedzialnosci wobec osob innych niz Klient. Firma Intertek przyjmuje odpowiedzialnos¢ wobec Klienta wylacznie w zakresie wyraznie okreslonym w warunkach $wiadczenia
ustug firmy Intertek na r1zecz Klienta. Firma Intertek nie sklada zadnych oswiadezen ani nie udziela zadnych gwarancji, czy to wyraznych, czy dorozumianych, w odniesieniu do
niniejszego sprawozdania, z wyjatkiem tych, ktore zostaly przewidziane we wspomnianych warunkach. Naszym eelem bylo dokonanie wnikliwej i skrupulatnej oceny. Nie
przyjmujemy zadnej odpowiedzialnosci wobec Klienta za jakiekolwick straty bezposrednio lub posrednio zwiazane z niniejszym sprawozdaniem, niezaleznie od tego czy

odpowiedzialnos¢ ma charakter kontraktowy, deliktowy czy oparta jest na innej podstawie, z wyijatkiem przypadkow razacego zaniedbania lub umyslnego wykroczenia z naszej
strony.
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